
 
 
 
 
 
 
 
 
 
 
 
  
 
 
 
 
 
 
 
 
 
 
 
 
 

Instructions for completing the 
Domestic wastewater permit 
application 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
               
  Texas Commission on Environmental Quality 
 



Page i of 94 
 

TABLE OF CONTENTS 

Purpose -1- 
Objectives -1- 
Statutory and Regulatory Citations -1- 
Abbreviations and Acronyms -1- 
Definitions -2- 
Who Should Apply For A Wastewater Permit? -13- 
When Is The Application Submitted? -13- 
How Is The Application Submitted? -13- 
How Much Is The Application Fee? -14- 
How Do I Obtain More Information?   -16- 
How Do I Submit The Application? -16- 
Instructions for Administrative Report 1.0 -18- 

Applicant Information -18- 
[...]
questions in item 3 for each significant industrial user.  If yes, answer all questions in item 
2, but skip item 3 questions.   

 
2. POTWs WITH APPROVED PROGRAMS OR THOSE REQUIRED TO DEVELOP 

A PROGRAM 
 
a. Answer yes or no whether there have been any substantial modifications to the POTW’s 

approved pretreatment program that have not been approved according to 40 CFR Section 
403.18.  If yes, identify on a separate attachment all substantial and nonsubstantial 
modifications that have not been submitted to the Approval Authority (TCEQ).   

 
b. List any and all parameters measured above the MAL in your POTW’s effluent during the 

past three years annual monitoring scans according to the requirements in the 
pretreatment section of your TPDES permit.  If retests were done following the above 
annual testing for any parameters identified in your POTW’s effluent above the MAL, 
identify all retest parameters, concentrations, MALs and dates.  Attach additional sheets as 
necessary. 

 
c. Answer the question yes or no whether the SUI has caused or contributed to any problems.  

Provide information concerning any problems the treatment works have experienced that 
are attributable to discharges from SIUs.  Problems may include Acts of God, interferences 
or pass through at the plant, corrosion in the collection system, or other similar events. 

 



 

TCEQ-10053-inst Instructions for Completing the Domestic Wastewater Permit Application Page 70 of 90 

3. SIGNIFICANT INDUSTRIAL USER INFORMATION 
 
POTWs THAT DO NOT HAVE AN APPROVED PRETREATMENT PROGRAM ARE 
REQUIRED TO PROVIDE THE INFORMATION IN ITEM NO. 3.  (POTWs that have 
an approved pretreatment program do not need to complete item 3 UNLESS this 
is a new wastewater treatment plant or SIUs have commenced discharge to an 
existing plant where none have been discharging previously.) 
 
a. Provide the name, address and requested information of each SIU, as defined in 40 CFR 

Part 403, discharging to your POTW.  (Submit additional pages as necessary.) 
 
b. Describe the actual process(es) (rather than simply listing them) at the SIU that affect or 

contribute to the SIU’s discharge.  For example, in describing a metal finishing operation, 
include such information as how the product is cleaned prior to finishing, what types of 
plating baths are in operation (e.g., nickel, chromium), how paint is applied, and how the 
product is polished.  Attach additional sheets if necessary. 

 
c. List principal product(s) that the SIU generates, the raw materials and the rate at which 

those raw materials are used to manufacture the product(s). 
 
d. Flow rate. Process wastewater means any water that, during manufacturing or processing, 

comes in direct contact with or results from the production or use of any raw material, 
intermediate product, finished product, byproduct, or waste product.  Indicate the average 
daily volume, in gallons per day, of process wastewater and non-process wastewater that 
the SIU discharges into the collection system.  Specify whether discharges are continuous or 
batch (non-continuous). 

 
e. Indicate whether the SIU is subject to technically based local limits (TBLLs) and/or 

categorical pretreatment standards.  Technically based local limits are enforceable local 
requirements developed by treatment works to address federal standards as well as State 
and local regulations and requirements.  Categorical Pretreatment Standards are national 
technology-based standards developed by EPA, setting industry-specific effluent limits.  
These standards are implemented by 40 CFR Parts 405-471. 

 
f. Provide information concerning any problems the treatment works has experienced that 

are attributable to discharges from the SIUs.  Problems may include Acts of God, 
interferences or pass through at the plant, corrosion in the collection system, or other 
similar events. 

 
 
 
 
 
 
 
  



 

TCEQ-10053-inst Instructions for Completing the Domestic Wastewater Permit Application Page 71 of 90 

INSTRUCTIONS FOR DOMESTIC WORKSHEET 7.0 
CLASS V INJECTION WELL 

INVENTORY/AUTHORIZATION FORM 
 
 
WORKSHEET 7.0 MUST BE COMPLETED BY ALL AMENDMENT, NEW AND 
RENEWAL APPLICATIONS THAT INJECT TREATED VIA SUBSURFACE 
SYSTEMS 
 
Facilities associated with large capacity septic systems (LCSS) (design of 5,000 gpd or greater), 
septic systems that accept industrial waste, and subsurface area drip dispersal systems (SADD) 
are required to obtain a wastewater discharge permit and submit the Class V inventory form.   
Subsurface systems include, but are not limited to drainfields, beds, trenches, pressure dosing, 
mound system, subsurface, or drip/trickle irrigation.  For questions regarding whether the 
method of disposal is subsurface, contact the TCEQ Underground Injection Control Team of 
the Industrial and Hazardous Waste Section at 512/239-2334.  With the exception of LCSS, 
SADD, and Septic systems that accept industrial waste, all other facilities using subsurface 
injection must obtain approval prior to construction, operation or conversion. 
 
For assistance in completing Worksheet 7.0, please contact the TCEQ 
Underground Injection Control Team at (512) 239-2334.  Please complete and 
return Worksheet 7.0 separately to the following address: 
 

TCEQ 
Industrial and Hazardous Wastes Permits Section (MC 130) 
P.O. Box 13087 
Austin, Texas 78711-3087 

 



 

TCEQ-10053-inst Instructions for Completing the Domestic Wastewater Permit Application Page 72 of 90 

INSTRUCTIONS FOR TCEQ CLASS V INJECTION WELL 
INVENTORY/AUTHORIZATION FORM 

 
Submit an original and one copy of the inventory /authorization form to the TCEQ Industrial 
and Hazardous Wastes Permits Section, MC-130, P.O. Box 13087, Austin, Texas 78711-3087. 
 
As stated in 30 Texas Administrative Code 331.21, “All geoscientific information submitted to 
the agency under this chapter shall be prepared by, or under the supervision of, a licensed 
professional geoscientist or a licensed professional engineer and shall be signed, sealed, and 
dated by the licensed professional geoscientist or licensed professional engineer in accordance 
with the Texas Geoscience Practice Act and the Texas Engineering Practice Act.”  Any 
application submitted shall be signed, sealed and dated on the cover letter. In addition to the 
inventory/authorization form the TCEQ requires that a Core Data Form (Form 10400) be 
submitted on all incoming applications.  For more information regarding the Core Data Form, 
call (512) 239-1575 or go to the TCEQ Web site at: 
http://www.tceq.state.tx.us/permitting/central_registry/guidance.html 
 
If you are applying for two or more Class V injection wells that are of similar construction at 
the same facility you may use one form.  If you are applying for Class V injection wells of 
different construction or at different facilities then use one form per construction type and/or 
facility. 
 
Complete Section I for all notifications and Sections II through V as appropriate. 
 
The purpose of this form is to serve as the means for the Class V injection well owner or 
operator to provide notice to the UIC Program of intent to construct, operate, and/or convert a 
well in accordance with the inventory and approval requirements of 30 Texas Administrative 
Code  331.10.  No Class V injection well may be constructed, operated and/or converted 
without prior approval from the executive director. 

http://www.tceq.state.tx.us/permitting/central_registry/guidance.html�


 

TCEQ-10053-inst Instructions for Completing the Domestic Wastewater Permit Application Page 73 of 90 

EXAMPLE 1 - WASTEWATER TREATMENT PROCESSES OR PROCESS 
MODIFICATIONS 

 
Conventional plug flow activated sludge - Settled wastewater and recycled activated 
sludge enter the head end of the aeration tank and are mixed by diffused air or mechanical 
aeration. Air application is generally uniform throughout tank length.  During the aeration 
period, adsorption, flocculation and oxidation of organic matter occurs. Activated-sludge solids 
are separated in a secondary settling tank. 
 
Complete-mix activated sludge - Process is an application of the flow regime of a 
continuous-flow stirred-tank reactor. Settled wastewater and recycled activated sludge are 
introduced typically at several points in the aeration tank.  The organic load on the aeration 
tank and the oxygen demand are uniform throughout the tank length. 
 
Denitrification - Denitrification is the process of converting nitrate nitrogen into nitrogen 
gas, usually accomplished in the effluent from an activated sludge nitrification process. 
 
Tapered aeration activated sludge - Tapered aeration is a modification of the 
conventional plug-flow process. Varying aeration rates are applied over the tank length 
depending on the oxygen demand. Greater amounts of air are supplied to the head of the 
aeration tank, and the amounts diminish as the mixed liquor approaches the effluent end. 
Tapered aeration is usually achieved by using different spacing of the air diffusers over the tank 
length. 
 
Step-feed activated sludge - Step feed is a modification of the conventional plug-flow 
process in which the settled wastewater is introduced at several points in the aeration tank to 
equalize the F/M ratio, thus lowering peak oxygen demand. Generally three or more parallel 
channels are used. Flexibility of operation is one of the important features of this process. 
 
Modified aeration activated sludge - Modified aeration is similar to the conventional 
plug-flow process except that shorter aeration times and higher F/M ratios are used. BOD 
removal efficiency is lower than other activated sludge processes. 
 
Contact stabilization activated sludge - Contact stabilization uses two separate tanks or 
compartments for the treatment of wastewater and stabilization of activated sludge. Stabilized 
activated sludge is mixed with influent wastewater in a contact tank. Return sludge is aerated 
separately in a reaeration tank to stabilize the organic matter.  
 
Extended aeration activated sludge- Extended aeration process is similar to the 
conventional plug flow process except that it operates in the endogenous respiration phase of 
the growth curve, which requires a low organic loading and long aeration time. This process is 
used extensively for prefabricated package plants for small communities and in oxidation ditch 
(continuous loop reactor) plants. 
 
High-rate aeration activated sludge- High-rate aeration is a process modification in 
which high MLSS concentrations are combined with high volumetric loadings. This 
combination allows high F/M ratios and long mean cell-residence times with relatively short 
hydraulic detention times. Adequate mixing is very important. 
 



 

TCEQ-10053-inst Instructions for Completing the Domestic Wastewater Permit Application Page 74 of 90 

Kraus process - Kraus process is a variation of the step aeration process used to treat 
wastewater with low nitrogen levels. Digester supernatant is added as a nutrient source to a 
portion of the return sludge in a separate aeration tank designed to nitrify. The resulting mixed 
liquor is then added to the main plug-flow aeration system. 
 
High-purity oxygen - High-purity oxygen is used instead of air in the activated-sludge 
process. Oxygen is diffused into covered aeration tanks and is recirculated. A portion of the gas 
is wasted to reduce the concentration of carbon dioxide. pH adjustment may also be required.  
The amount of oxygen added is about four times greater than the amount that can be added by 
conventional aeration systems. 
 
Membrane Bioreactor Systems - Membrane bioreactors combine suspended growth 
activated sludge treatment with membrane filtration systems, typically in a common basin. 
High levels of treatment can be achieved without the need for final clarification and effluent 
filtration.      
 
Nitrification - Nitrification is the biological oxidation of ammonia into nitrites and then 
nitrates by microorganisms in the activated sludge treatment process. 
 
Nutrient Removal - nutrient removal generally refers to the removal of nitrogen and/or 
phosphorus from wastewater. Biological processes, membrane filtration, sand filtration, or a 
combination of these processes may be used for nutrient removal.  
 
Oxidation ditch - The oxidation ditch consists of a ring or oval shaped continuous loop 
activated sludge reactor and is equipped with mechanical aeration devices.  Screened 
wastewater enters the ditch, is aerated, and circulates at a velocity of 0.8 to 1.2 ft/s (0.24 to 
0.37 m/s).  Oxidation ditches typically operate in the extended aeration mode with long 
detention and solids retention times. 
 
Sequencing batch reactor - A fill and draw activated sludge treatment system that is 
identical to conventional activated sludge systems, except that the processes are carried out 
sequentially in the same tank. An SBR system has the following five steps that are carried out 
in sequence: fill, react, settle, draw, idle. Mixed liquor remains in the reactor during all cycles, 
thereby eliminating the need for separate secondary sedimentation tanks and return activated 
sludge pumps. 
 
 
  



 

TCEQ-10053-inst Instructions for Completing the Domestic Wastewater Permit Application Page 75 of 90 

EXAMPLE 2 - TREATMENT UNITS 
 
LIQUID TREATMENT PROCESSES 40 Alum addition to primary 72 Lime stabilization 
 41 Alum addition to secondary 73 Wet air oxidation 
Primary Treatment 42 Alum addition to separate state tertiary 74 Dewatering – sludge drying beds, sand 
01 Pumping raw wastewater 43 Ferri-chloride addition to primary F2 Dewatering – sludge drying bed vacuum 

 02 Preliminary treatment – bar screen 44 Ferri-chloride addition to secondary 75 Dewatering – mechanical-vacuum filter  
03 Preliminary treatment – grit removal 45 Ferri-chloride addition to separate stage 

 
76 Dewatering – mechanical – centrifuge 

04 Preliminary treatment - comminutors 46 Other chemical additions 77 Dewatering – mechanical – filter press 
05 Preliminary treatment - others 47 Ion exchange 78 Dewatering – others 
B1 Imhoff tank 48 Breakpoint chlorination 79 Gravity thickening 
06 Scum removal 49 Ammonia stripping 80 Air flotation thickening 
07 Flow equalization basins 50 Dechlorination D6 Sludge holding tank 
08 Preaeration   
09 Primary sedimentation Disinfection Incineration 
D2 Septic tank 51 Chlorination for disinfection 81 Incineration – multiple hearth 
A5 Facultative lagoon 52 Ozonation for disinfection 82 Incineration – fluidized beds 
 53 Other disinfection 83 Incineration – rotary kiln 
Secondary Treatment D3 Ultra violet light 84 Incineration –others 
10Trickling filter – rock media  85 Pyrolysis 
11 Trickling filter – plastic media Land Treatment 86 Co-incineration with solid waste 
12 Trickling filter – redwood slats 54 Land treatment of primary effluent 87 Co-pyrolysis with solid waste 
13 Trickling filter – other media 55 Land treatment of secondary effluent 88 Co-incineration - others 
14 Activate sludge – conventional 56 Land treatment of intermediate effluent  
15 Activate sludge – complete mix      (less than secondary) SLUDGE DISPOSAL 
16 Activate sludge – contact stabilization  89 Co-disposal landfill 
17 Activated sludge – extended aeration Other Treatment D7 Sludge – only monofill 
18 Pure oxygen activate sludge 57 Stabilization ponds 90 Land application (permitted) 
19 Bio-Disc (rotating biological filter) 58 Aerated lagoons 91 Commercial land application (register) 
20 Oxidation ditch 59 Outfall pumping 92 Trenching 
21 Clarification using tube settlers 60 Outfall diffuser B5 Transport to another WWTP 
22 Secondary clarification 61 Effluent to other plants F3 Transport to Regional compost facility 
B6 Constructed wetlands 62 Effluent outfall 94 Other sludge handling 
E5 Natural treatment 63 Other treatment 95 Digest gas utilization facilities 
E6 Overland flow 64 Evapo-transpiration beds E7 Commercial land application (permit) 
 64 Recalcination F4 Dedicated land disposal 